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samonias. FCC RADIO TEST REPORT

Report No. : FR200117001C

3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
TEL : 408 9043300 Page Number 1 42 of 50
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Issued Date 1 Apr. 17, 2020

Report Version 1 02




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR200117001C

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
& 77— e O
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement

3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &~ N

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain
Two antenna has different polarization, one is horizontal and the other one is vertical.
Horizontal antenna gain = 0.5 dBi

Vertical antenna gain = 1.5 dBi

Which use the larger one to calculate the EIRP.
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. Chara(\:csteristi Cal:)b;etion Test Date Due Date Remark
LISN TESEQ NNB51 47407 N/A Jun. 26,2019 | Feb. 25,2020 | Jun. 25, 2020 fco ggfgi’;
EMI Test Receiver|  R&S ESR7 102177 | 9KHz~7GHz | Jun. 27,2019 | Feb. 25,2020 | Jun. 26, 2020 fco ggfgi’;
fg(lste ;'t'g;ira"t‘:g: R&S VTSD,\? S61-F Z%%i’f ) N/A Jun. 11, 2019 | Feb. 25,2020 | Jun. 10, 2020 fco ggfgi’;
Test Software EMC32 N/A N/A N/A N/A Feb. 25, 2020 N/A fco ggfgi’;
Hygrometer Testo 608-H1 45142595 N/A Aug. 07, 2019 J22b22922(2)30~ Aug. 06, 2020 goggfcéi(;
Power Sensor DARE RPR3006W RgoRl%VZV;l 5OMHZZ~186H Jun. 27, 2019 JEZB.Z;,ZSCZ)SJ Jun. 26, 2020 gﬁ%ﬂfﬁ;
iﬁ’g;rzue'? gg:\?vzs FSV40 | 100895 |10Hz~40GHz | Aug. 29, 2019 JEZB'Z;Z%SO* Aug. 28, 2020 (CTOSSE_%ZC;
S I N e O S L v
Bilog Antenna TESEQ 6111D 50392 |30MHz~1GHz| May 15, 2019 F&Zrlof(’)’zgggg May 14, 2020 (o?gﬂgg?&)
Horn Antenna SCHV(V:'T(RZBE BBHA9120D | 01894 |1GHz~18GHz| Jul. 22,2019 F&Zrlof(’)’zgggg Jul. 21, 2020 (o?gﬂgg?&)
Amplifier SONOMA 310N 372241 N/A Jul. 26, 2019 F&Zrlof(’)’zgggg Jul. 25,2020 | o?gﬂgg?&)
Preamplifier Keysight 83017A MY52312703 lGHZ;ZZGBG Jul. 26, 2019 F&Zr,ofg,zfssg Jul. 25,2020 | O?gﬂggf’&)
Preamplifier Jet-Power JPAOlolf 553 lgégggégo 1GHz~18GHz | Apr. 01, 2019 F&Zr.of6,2§§§o~ Mar. 31, 2020 ( o?gﬂigg?&)
SA‘:E;ZUET Keysight N9010A MY527;'202 10Hz~44GHz | Sep. 11, 2019 F&Zr,off;,zfs% Sep. 10,2020 | O?gﬂiggf&)
Filter Wainwright szi%séégi SN2 1'2'3(25"5°W Aug. 02, 2019 F&Zr,of6,2§§§o~ Aug. 01,2020 | O?gﬂiggf&)
Filter Wainwright X\-l:o}z)éf;gg SN10 | 3G Highpass | Aug. 02, 2019 F&Zr,of(;,zfs% Aug. 01,2020 | O?gﬂiggf&)
-60ST
Hygrometer TESEO 608-H1 | 45142602 N/A Jul. 25, 2019 F&Zr,off;,zfsé){ ul. 24,2020 | Oggﬂggf&)
| N
Controller ChainTek 3000-1 N/A Ct;)tr)]ltgo&ljr:tn N/A F’\e/lt;ois(,)’zgsgg N/A ( o?gﬂsg?g )
Mast
Antenna Mast ChainTek MBS-520-1 N/A im~4m N/A F,\jt;_ofx;s;; N/A ( oggzigg?g A)
Turn Table ChainTek | T-200-S-1 N/A  |0~360 Degree N/A F’at;ois(,)’zgsgg N/A ( oigﬂigfg )
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 17
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 44
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.5

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 6.3
of 95% (U = 2Uc(y)) '
TEL : 408 9043300 Page Number : 50 of 50
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Issued Date 1 Apr. 17, 2020

Report Version 1 02




Appendix A. Test Result of Conducted Test Items

Report Number : FR200117001C

Test Engineer:

Howard Lin

Temperature:

21~25

°C

Test Date:

2020/1/28~2020/2/29

Relative Humidity:

51~54

%
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR200117001C

2.4GHz Band MIMO

Data Fres 99% Occupied BW 6dB BW 6d|_.3, B.,W .
Mod. NTXY CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant1 Ant2 Ant1 Ant2

11b [1Mbps| 2 1 2412 12.79 13.09 7.07 7.55 0.50 Pass
11b |1Mbps| 2 6 2437 13.14 13.24 8.05 8.03 0.50 Pass
11b [1Mbps| 2 11 2462 13.04 13.09 8.03 8.03 0.50 Pass
11g |6Mbps| 2 1 2412 16.43 16.58 15.44 15.70 0.50 Pass
11g |6Mbps| 2 6 2437 16.63 16.73 15.88 16.00 0.50 Pass
11g [6Mbps| 2 11 2462 16.43 16.48 14.77 16.02 0.50 Pass
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR200117001C

2.4GHz Band MIMO

Data Freq. RU. 99% Occupied BW 6dB BW edB B.W .
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Ant1 Ant2 Ant1 Ant2

HE20 1 1 2412 | Full 18.88 18.88 15.92 17.04 0.50 Pass
HE20 1 6 2437 | Full 19.08 19.03 17.74 18.32 0.50 Pass
HE20 1 11 2462 | Full 18.93 18.93 17.50 17.70 0.50 Pass
HE40 1 3 2422 | Full 37.86 37.76 33.01 35.20 0.50 Pass
HE40 1 6 2437 | Full 38.06 37.96 37.32 37.60 0.50 Pass
HE40 1 9 2452 | Full 37.76 37.96 36.44 36.60 0.50 Pass
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TEST RESULTS DATA
Average Output Power

Report Number : FR200117001C

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. Conducted Pc_)W(_ar DG. Power Pc_)err Pass
Mod. Rate NTY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant1 | Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2

11b |1Mbps| 2 1 2412 | 22.46 | 22.99 | 25.74 30.00 1.50 27.24 36.00 Pass
11b |1Mbps| 2 6 2437 | 21.86 | 22.94 | 25.44 30.00 1.50 26.94 36.00 Pass
11b |1Mbps| 2 11 2462 | 22.30 | 22.74 | 25.54 30.00 1.50 27.04 36.00 Pass
11g |6Mbps| 2 1 2412 | 20.75 | 21.30 | 24.04 30.00 1.50 25.54 36.00 Pass
11g |6Mbps| 2 6 2437 1 20.92 | 21.82 | 24.40 30.00 1.50 25.90 36.00 Pass
11g |6Mbps| 2 11 2462 | 19.71 | 20.07 | 22.90 30.00 1.50 24.40 36.00 Pass
HT20 [ MCSO| 2 1 2412 1 19.94 | 20.43 | 23.20 30.00 1.50 24.70 36.00 Pass
HT20 [ MCSO0| 2 6 2437 | 20.72 | 21.44 | 2411 30.00 1.50 25.61 36.00 Pass
HT20 [ MCSO| 2 11 2462 1 19.90 | 20.13 | 23.03 30.00 1.50 24.53 36.00 Pass
HT40 [ MCSO| 2 3 2422 |1 19.47 | 20.20 | 22.86 30.00 1.50 24.36 36.00 Pass
HT40 [ MCSO| 2 6 2437 1 19.35 | 20.04 | 22.72 30.00 1.50 24.22 36.00 Pass
HT40 [ MCSO| 2 9 2452 1 19.70 | 20.23 | 22.98 30.00 1.50 24.48 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR200117001C

2.4GHz Band MIMO
Average Conducted EIRP EIRP
Data Freq. RU. Conducted Pc.)wgr DQ Power Pc.)wgr Pass
Mod. | o o INTY{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit JFail
. (dBm) (dBm) (dBm)
Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
HE20 [ MCSO| 2 1 2412 | Full | 20.00 | 20.45 | 23.24 30.00 1.50 24.74 36.00 Pass
HE20 [ MCSO| 2 6 2437 | Full | 20.74 | 21.50 | 24.15 30.00 1.50 25.65 36.00 Pass
HE20 [ MCSO| 2 11 2462 | Full | 19.94 | 20.17 | 23.07 30.00 1.50 24.57 36.00 Pass
HE40 [ MCSO| 2 3 2422 | Full | 19.50 | 20.23 | 22.89 30.00 1.50 24.39 36.00 Pass
HE40 [ MCSO| 2 6 2437 | Full | 19.41 | 20.09 | 22.77 30.00 1.50 24.27 36.00 Pass
HE40 [ MCSO| 2 9 2452 | Full | 19.74 | 20.29 | 23.03 30.00 1.50 24.53 36.00 Pass

Note: Measured power

—~

dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR200117001C

2.4GHz Band MIMO

Peak PSD DG Pei:‘mﬁ’tSD

dBm/3kHz dBi
Mod. | P22 Ity cH. | Frea: ( ) (dB) (dBm/3kHz) Pass/Fail

Rate (MHz)
Ant1 Ant2 Wgrgf 1 Antt Ant2 Ant1 Ant2

11b |[1Mbps| 2| 1 | 2412 | -6.03 3.07 -0.06 150 8.00 Pass
11b |[1Mbps| 2| 6 | 2437 | -6.99 5.91 2.90 150 8.00 Pass
11b |1Mbps| 2 | 11 | 2462 | -6.10 2.98 0.03 150 8.00 Pass
11g |6Mbps| 2 | 1 | 2412 | 1144 | -11.31 8.30 150 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -11.97 | -10.79 778 150 8.00 Pass
11g |6Mbps| 2 | 11 | 2462 | 1292 | -12.52 951 150 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FR200117001C

2.4GHz Band MIMO
=U Peak PSD DG Pei'i‘mFi’fD
dBm/3kHz dBi
Mod. | D28 INmd cH. | P89 | config ( ) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)

: Ant1 Ant2 Wgrosf 1 At Ant2 Ant1 Ant2
HE20 [MCSO| 2| 1 | 2412 | Full | 1583 | -1501 | -12.00 150 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Full | 1505 | -1470 | -11.69 150 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | Full | 1558 | -1590 | -12.57 150 8.00 Pass
HE40 [MCSO| 2| 3 | 2422 | Full | 1850 | -18.14 | -1513 150 8.00 Pass
HE40 [MCSO| 2| 6 | 2437 | Full | 1839 | -1828 | -1527 150 8.00 Pass
HE40 [MCSO| 2| 9 | 2452 | Full | 1855 | -1845 | -1544 150 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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<Band-edge Unmodulated>

TEST RESULTS DATA

Average Output Power

Report Number : FR200117001C

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. RU. Conducted Pc.)wgr DQ Power Pc.)wgr Pass
Mod. | o o INTY{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit JFail

. (dBm) (dBm) (dBm)

Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

HE20 [ MCSO| 2 1 2412 | Full | 17.11 | 17.25 [ 20.19 30.00 1.50 21.69 36.00 Pass
HE20 [ MCSO| 2 6 2437 | Full | 17.15|17.71 [ 20.45 30.00 1.50 21.95 36.00 Pass
HE20 [ MCSO| 2 11 2462 | Full | 16.43 | 16.63 [ 19.54 30.00 1.50 21.04 36.00 Pass
HE40 [ MCSO| 2 3 2422 | Full | 17.01 | 17.64 | 20.35 30.00 1.50 21.85 36.00 Pass
HE40 [ MCSO| 2 6 2437 | Full | 16.49 | 16.98 [ 19.75 30.00 1.50 21.25 36.00 Pass
HE40 [ MCSO| 2 9 2452 | Full | 17.37 | 17.33 | 20.36 30.00 1.50 21.86 36.00 Pass

Note: Measured power

—~

dBm) has offset with cable loss.
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Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FR200117001C

2.4GHz Band MIMO
=U Peak PSD DG Pei'i‘mFi’fD
dBm/3kHz dBi
Mod. | D28 INmd cH. | P89 | config ( ) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)

: Ant1 Ant2 Wgrosf 1 At Ant2 Ant1 Ant2
HE20 [MCSO| 2| 1 | 2412 | Ful | 1552 | -1517 | -12.16 150 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Ful | 1591 | -1487 | 1186 150 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | Full | 1618 | -1594 | -12.93 150 8.00 Pass
HE40 [MCSO| 2| 3 | 2422 | Full | 1894 | -1838 | -1537 150 8.00 Pass
HE40 [MCSO| 2| 6 | 2437 | Full | 1933 | -1833 | -1532 150 8.00 Pass
HE40 [MCSO| 2| 9 | 2452 | Ful | 1867 | -1857 | -1556 150 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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<Middle Unmodulated>

TEST RESULTS DATA

Average Output Power

Report Number : FR200117001C

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. RU. Conducted Pc.)wgr DQ Power Pc.)wgr Pass
Mod. | o o INTY{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit JFail

. (dBm) (dBm) (dBm)

Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2

HE20 [ MCSO| 2 1 2412 | Full | 14.41 | 15.23 [ 17.85 30.00 1.50 19.35 36.00 Pass
HE20 [ MCSO| 2 6 2437 | Full | 17.79 | 18.11 [ 20.96 30.00 1.50 22.46 36.00 Pass
HE20 [ MCSO| 2 11 2462 | Full | 13.72 | 14.19 [ 16.97 30.00 1.50 18.47 36.00 Pass
HE40 [ MCSO| 2 3 2422 | Full | 15.58 | 16.17 | 18.90 30.00 1.50 20.40 36.00 Pass
HE40 [ MCSO| 2 6 2437 | Full | 16.35| 16.78 | 19.58 30.00 1.50 21.08 36.00 Pass
HE40 [ MCSO| 2 9 2452 | Full | 14.98 | 15.82 [ 18.43 30.00 1.50 19.93 36.00 Pass

Note: Measured power

—~

dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR200117001C

2.4GHz Band MIMO
=U Peak PSD DG Pei'i‘mFi’fD
dBm/3kHz dBi
Mod. | D28 INmd cH. | P89 | config ( ) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)

: Ant1 Ant2 Wgrosf 1 At Ant2 Ant1 Ant2
HE20 [MCSO| 2| 1 | 2412 | Full | 1816 | -1763 | -1462 150 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Full | 1576 | -15.15 | -12.14 150 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | Full | 2010 | -19.94 | -16.93 150 8.00 Pass
HE40 [MCSO| 2| 3 | 2422 | Full | 1905 | -1884 | -1583 150 8.00 Pass
HE40 [MCSO| 2| 6 | 2437 | Full | 1893 | -1868 | -1567 150 8.00 Pass
HE40 [MCSO| 2| 9 | 2452 | Full | 2012 | -19.41 | -16.40 150 8.00 Pass
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Appendix B. AC Conducted Emission Test Results

Temperature : 24~26C

Test Engineer : [JC Liang

Relative Humidity : [22~25%

TEL : 408 9043300 Page Number :BlofB1



EUT Information

Site: COO01-CA
Project: 200117001
Power: 120Vac/60Hz
Mode: 1
Full Spectrum
100T
0T
80T
07T
. 60_\ CISPR-OP Limit at Main Ports
m =
ER A ¢
© 1
g 4
- 4
40“ ‘ ‘ ‘
30T
20T
10T
0 } } } —— } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.170250 - 35.62 54.95 1933 L1 OFF 20.3
0.170250 54.31 - 64.95 10.64 | L1 OFF 20.3
0.460500 - 44.12 46.68 256 |L1 OFF 20.4
0.460500 51.95 56.68 473 | L1 OFF 20.4
0.971250 - 32.49 46.00 1351 L1 OFF 20.4
0.971250 38.47 --- 56.00 1753 L1 OFF 20.4
2.484330 --- 30.21 46.00 1579 L1 OFF 20.4
2.484330 36.36 56.00 19.64 | L1 OFF 20.4
20.640750 --- 35.14 50.00 14.86 | L1 OFF 20.7
20.640750 41.76 - 60.00 1824 | L1 OFF 20.7
24.702000 - 290.18 50.00 20.82 | L1 OFF 20.8
24.702000 37.87 === 60.00 2213 L1 OFF 20.8




EUT Information

Site: COO01-CA
Project: 200117001
Power: 120Vac/60Hz
Mode: 1
Full Spectrum
100T
0T
80T
70T
. 60_\ | CISPR-OP Limit at Main Ports
S
©
£ 50T *
© 1
® *
- w0y . 4 *
30T
201
10T
0 } } } —— } } } } } —t } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.152250 38.43 55.88 17.45| N OFF 20.3
0.152250 55.63 65.88 10.25| N OFF 20.3
0.460500 44.20 46.68 248 | N OFF 20.4
0.460500 51.93 56.68 4.75| N OFF 20.4
0.971250 31.73 46.00 14.27 | N OFF 20.4
0.971250 37.90 56.00 18.10 | N OFF 20.4
7.741500 33.48 50.00 16.52 | N OFF 20.5
7.741500 38.49 60.00 21.51 | N OFF 20.5
20.715000 36.76 50.00 13.24 | N OFF 20.7
20.715000 42.79 60.00 17.21 | N OFF 20.7
24.384750 30.98 50.00 19.02 | N OFF 20.8
24.384750 38.52 60.00 21.48 | N OFF 20.8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 19~22C

Calvin Wu, Leo Luo, and Jacky Hong
Relative Humidity : 36 ~459%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2384.97 55.82 -18.18 74 42.05 27.62 17.32 | 31.17 | 292 202 P H
2390 44.5 -9.5 54 30.74 27.6 17.33 | 31.17 | 292 202 A H
* 2412 115.5 - - 101.78 27.52 17.36 | 31.16 | 292 202 P H
802.11b
* 2412 112.95 - - 99.23 27.52 17.36 | 31.16 | 292 202 A H
CHoO1
2389.065 55.24 -18.76 74 41.42 27.67 17.32 | 31.17 | 225 140 P \Y
2412MHz
2390 45.03 -8.97 54 31.21 27.66 17.33 | 31.17 | 225 140 A \Y
* 2412 116.85 - - 103.12 27.53 17.36 | 31.16 | 225 140 P \Y
* 2412 114.3 - - 100.57 27.53 17.36 | 31.16 | 225 140 A \Y
2313.04 55.44 -18.56 74 41.44 28 17.21 | 31.21 | 322 198 P H
2389.68 43.99 -10.01 54 30.24 27.6 17.32 | 31.17 | 322 198 A H
* 2437 114.85 - - 101.11 27.48 17.4 31.14 | 322 198 P H
* 2437 112.29 - - 98.55 27.48 17.4 31.14 | 322 198 A H
2489.04 55.11 -18.89 74 41.22 27.52 17.49 | 31.12 | 322 198 P H
802.11b
2484.64 44.52 -9.48 54 30.64 27.52 17.48 | 31.12 | 322 198 A H
CH 06
2381.84 55.16 -18.84 74 41.29 27.73 17.31 | 31.17 | 221 136 P \Y
2437MHz
2346.16 44.19 -9.81 54 30.12 28 17.26 | 31.19 | 221 136 A \%
* 2437 115.9 - - 102.2 27.44 17.4 31.14 | 221 136 P \Y
* 2437 113.35 - - 99.65 27.44 17.4 31.14 221 136 A \%
2490.4 55.67 -18.33 74 41.8 27.5 17.49 | 31.12 | 221 136 P \Y
2484.56 44.85 -9.15 54 31 27.49 17.48 | 31.12 | 221 136 A \Y
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* 2462 114.69 - - 100.9 27.48 17.44 | 31.13 | 318 193 P H
* 2462 112.19 - - 98.4 27.48 17.44 | 31.13 | 318 193 A H
2483.52 56.4 -17.6 74 42.53 27.51 17.48 | 31.12 | 318 193 P H
2483.52 45.49 -8.51 54 31.62 27.51 17.48 | 31.12 | 318 193 A H
H

802.11b
H

CH 11
* 2462 116.39 - - 102.66 27.42 17.44 | 31.13 | 246 132 P \%

2462MHz
* 2462 113.92 - - 100.19 27.42 17.44 | 31.13 | 246 132 A \%
2491.2 56.38 -17.62 74 42.49 27.51 17.49 | 31.11 | 246 132 P \Y
2483.52 46.07 -7.93 54 32.23 27.48 17.48 | 31.12 | 246 132 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C1-2 of 13
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Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 44.93 -29.07 74 58.23 31.36 11.81 | 56.47 100 0 P H
H
H
802.11b
H
CHO1
4824 42.88 -31.12 74 56.17 31.37 11.81 | 56.47 100 0 P \%
2412MHz
\%
\%
\%
4874 40.47 -33.53 74 53.93 31.31 11.68 | 56.45 | 100 0 P H
7311 45.55 -28.45 74 51.69 36.36 14.13 | 56.63 | 100 0 P H
H
802.11b
H
CH 06
4874 39.52 -34.48 74 53.03 31.26 11.68 | 56.45 | 100 0 P \Y
2437MHz
7311 44.72 -29.28 74 50.87 36.35 14.13 | 56.63 | 100 0 P \%
\Y
\Y
4924 45.37 -28.63 74 58.92 31.34 11.54 | 56.43 | 100 0 P H
7386 44 -30 74 49.95 36.39 14.2 56.54 | 100 0 P H
H
802.11b
H
CH 11
4924 40.76 -33.24 74 54.35 313 11.54 | 56.43 | 100 0 P \%
2462MHz
7386 44.55 -29.45 74 50.53 36.36 14.2 56.54 | 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C1-30f 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 63.65 -10.35 74 49.89 27.6 17.33 | 31.17 | 378 202 P H
2390 52.98 -1.02 54 39.22 27.6 17.33 | 31.17 | 378 202 A H
* 2412 117.28 - - 103.56 27.52 17.36 | 31.16 | 378 202 P H
* 2412 109.67 - - 95.95 27.52 17.36 | 31.16 | 378 202 A H
H
802.11g
H
CHO1
2390 64.44 -9.56 74 50.62 27.66 17.33 | 31.17 | 287 137 P \Y
2412MHz
2390 53.8 -0.2 54 39.98 27.66 17.33 | 31.17 | 287 137 A \%
* 2412 117.69 - - 103.96 27.53 17.36 | 31.16 | 287 137 P \Y
* 2412 110.47 - - 96.74 27.53 17.36 | 31.16 | 287 137 A \Y
\%
\%
2338.8 54.87 -19.13 74 40.95 27.87 17.25 31.2 323 206 P H
2385.36 45.02 -8.98 54 31.25 27.62 17.32 | 31.17 | 323 206 A H
* 2437 115.69 - - 101.95 27.48 17.4 31.14 | 323 206 P H
* 2437 108.63 - - 94.89 27.48 17.4 31.14 | 323 206 A H
2483.92 54.97 -19.03 74 41.1 27.51 17.48 | 31.12 | 323 206 P H
802.11g
2483.68 45.42 -8.58 54 31.55 27.51 17.48 | 31.12 | 323 206 A H
CH 06
2335.44 55.6 -18.4 74 41.57 27.99 17.24 31.2 281 134 P \Y
2437MHz
2341.04 45.1 -8.9 54 31.05 28 17.25 31.2 281 134 A \%
* 2437 116.74 - - 103.04 27.44 17.4 31.14 | 281 134 P \Y
* 2437 109.45 - - 95.75 27.44 17.4 31.14 281 134 A \%
2483.6 57.11 -16.89 74 43.27 27.48 17.48 | 31.12 | 281 134 P \%
2485.28 45.88 -8.12 54 32.03 27.49 17.48 | 31.12 | 281 134 A Y
TEL : 408 9043300 Page Number : C1-4 of 13
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2462 113.9 - - 100.11 27.48 17.44 | 31.13 | 366 201 P H
2462 106.52 - - 92.73 27.48 17.44 | 31.13 | 366 201 A H
2483.52 60.94 -13.06 74 47.07 27.51 17.48 | 31.12 | 366 201 P H
2483.84 50.76 -3.24 54 36.89 27.51 17.48 | 31.12 | 366 201 A H
H

802.11g
H

CH 11
2462 115.62 - - 101.89 27.42 17.44 | 31.13 | 298 218 P \%

2462MHz
2462 108.43 - - 94.7 27.42 17.44 | 31.13 | 298 218 A \%
2487.84 60.02 -13.98 74 46.16 27.5 17.48 | 31.12 | 298 218 P \Y
2485.64 48.87 -5.13 54 35.02 27.49 17.48 | 31.12 | 298 218 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C1-50f 13
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.76 -33.24 74 54.06 31.36 11.81 | 56.47 - - P H
H
H
802.11g
H
CHO1
4824 39.64 -34.36 74 52.93 31.37 11.81 | 56.47 - - P \%
2412MHz
\%
\%
\%
4874 39.54 -34.46 74 53 31.31 11.68 | 56.45 | 100 0 P H
H
H
802.11g
H
CH 06
4874 39.56 -34.44 74 53.07 31.26 11.68 | 56.45 | 100 0 P \Y
2437MHz
\%
\Y
\Y
4924 41.15 -32.85 74 54.7 31.34 11.54 | 56.43 | 100 0 P H
7386 44.86 -29.14 74 50.81 36.39 14.2 56.54 | 100 0 P H
H
802.11g
H
CH 11
4924 39.26 -34.74 74 52.85 313 11.54 | 56.43 | 100 0 P \%
2462MHz
7386 44.2 -29.8 74 50.18 36.36 14.2 56.54 | 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)

2390 57.63 -16.37 74 43.87 27.6 17.33 | 31.17 247 302 P H

2390 48.38 -5.62 54 34.62 27.6 17.33 31.17 247 302 A H

* 2412 113.75 - - 100.03 27.52 17.36 | 31.16 247 302 P H

* 2412 104.57 - - 90.85 27.52 17.36 31.16 247 302 A H

802.11ax H
HE20 Full H
CHO1 2390 60.48 -13.52 74 46.66 27.66 17.33 31.17 256 139 P \%
2412MHz 2390 51.04 | -2.96 54 3722 | 2766 | 17.33 | 31.17 | 256 | 139 | A | V
* 2412 116.41 - - 102.68 27.53 17.36 31.16 256 139 P \%

* 2412 108.19 - - 94.46 27.53 17.36 31.16 256 139 A \%

\%

\%

2363.2 55.47 -18.53 74 41.62 27.75 17.28 31.18 298 9 P H

2389.94 44.9 9.1 54 31.15 27.6 17.32 31.17 298 9 A H

* 2437 119.63 - - 105.89 27.48 17.4 31.14 298 9 P H

* 2437 109.89 - - 96.15 27.48 17.4 31.14 298 9 A H

802.11ax 2491.68 55.82 -18.18 74 41.91 27.53 17.49 31.11 298 9 P H
HEZ20 Full 2483.6 46.27 -7.73 54 324 27.51 17.48 31.12 298 9 A H
CH 06 2322.32 55.6 -18.4 74 41.6 27.99 17.22 31.21 100 69 P Vv
2437MHz 2389.8 44.8 -9.2 54 3098 | 27.67 | 17.32 | 31.17 | 100 | 69 AV
* 2437 115.65 - - 101.95 27.44 17.4 31.14 100 69 P Vv

* 2437 106.79 - - 93.09 27.44 17.4 31.14 100 69 A \%

2498.08 55.73 -18.27 74 41.82 27.52 17.5 31.11 100 69 P \%

2483.6 45.24 -8.76 54 314 27.48 17.48 31.12 100 69 A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 113.27 - - 99.48 27.48 17.44 31.13 397 137 P H
* 2462 105.59 - - 91.8 27.48 17.44 31.13 397 137 A H
2486.6 60.28 -13.72 74 46.4 27.52 17.48 31.12 397 137 P H
2486.12 49.11 -4.89 54 35.23 27.52 17.48 31.12 397 137 A H
8802.11ax H
HE20 Full H
CH11 * 2458 116.26 - - 102.54 27.41 17.44 31.13 301 216 P \%
2462MHz * 2460 108.48 - - 94.75 27.42 17.44 31.13 301 216 A \%
2485.48 62.61 -11.39 74 48.76 27.49 17.48 31.12 301 216 P \%
2485.92 52.59 -1.41 54 38.74 27.49 17.48 31.12 301 216 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.38 -34.62 74 52.68 31.36 11.81 56.47 100 0 P H
H
802.11ax H
HE20 Full H
CHO1 4824 39.77 -34.23 74 53.06 31.37 11.81 56.47 100 0 P \%
2412MHz \Vj
\%
\%
4874 39.5 -34.5 74 52.96 31.31 11.68 56.45 100 0 P H
7311 43.82 | -30.18 74 49.96 36.36 14.13 | 56.63 | 100 0 P H
802.11ax H
HE20 Full H
CH 06 4874 39.01 -34.99 74 52.52 31.26 11.68 56.45 100 0 P Vv
2437MHz 7311 43.82 |-30.18 74 49.97 | 36.35 | 14.13 | 56.63 | 100 0 P |V
Vv
\%
4924 37.87 -36.13 74 51.42 31.34 11.54 56.43 100 0 P H
7386 43.86 |-30.14 74 49.81 36.39 14.2 56.54 | 100 0 P H
802.11ax H
HEZ20 Full H
CH11 4924 37.45 -36.55 74 51.04 31.3 11.54 56.43 100 0 P \%
2462MHz 7386 42,96 | -31.04 74 48.94 | 36.36 14.2 | 56.54 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)

2389.8 59.2 -14.8 74 45.45 27.6 17.32 31.17 114 296 P H

2389.94 50.11 -3.89 54 36.36 27.6 17.32 31.17 114 296 A H

* 2422 109.88 - - 96.15 27.5 17.38 | 31.15 114 296 P H

* 2422 101.16 - - 87.43 27.5 17.38 31.15 114 296 A H

802.11ax 2499.28 55.03 -18.97 74 41.1 27.54 17.5 31.11 114 296 P H
HE40 Full 2484.32 45.52 -8.48 54 31.65 27.51 17.48 31.12 114 296 A H
CHO03 2389.94 64.8 -9.2 74 50.99 27.66 17.32 31.17 300 217 P \%
2422MHz 2389.94 52.32 | -1.68 54 3851 | 2766 | 17.32 | 31.17 | 300 | 217 | A | V
* 2422 113.68 - - 99.95 275 17.38 31.15 300 217 P \%

* 2422 105.99 - - 92.26 275 17.38 31.15 300 217 A \%

2488.64 56.43 -17.57 74 42.56 27.5 17.49 31.12 300 217 P \%

2485.92 46.49 -7.51 54 32.64 27.49 17.48 31.12 300 217 A \%

2316.86 56.17 -17.83 74 42.18 27.98 17.22 31.21 383 284 P H

2389.66 45.16 -8.84 54 31.41 27.6 17.32 31.17 383 284 A H

* 2437 110.33 - - 96.59 27.48 17.4 31.14 383 284 P H

* 2437 102.34 - - 88.6 27.48 17.4 31.14 383 284 A H

802.11ax 2483.68 56.1 -17.9 74 42.23 27.51 17.48 31.12 383 284 P H
HE40 Full 2483.52 46.37 -7.63 54 325 27.51 17.48 31.12 383 284 A H
CH 06 2389.24 56.23 -17.77 74 42.41 27.67 17.32 31.17 169 210 P Vv
2437MHz 2389.94 46.32 | -7.68 54 3251 | 2766 | 17.32 | 31.17 | 169 | 210 | A | V
* 2437 111.28 - - 97.58 27.44 17.4 31.14 169 210 P Vv

* 2437 102.14 - - 88.44 27.44 17.4 31.14 169 210 A \%

2484.4 62.97 -11.03 74 49.12 27.49 17.48 31.12 169 210 P \%

2483.76 53.36 -0.64 54 39.52 27.48 17.48 31.12 169 210 A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2342.34 55.44 -18.56 74 41.53 27.86 17.25 31.2 360 132 P H
2310.84 44.87 -9.13 54 30.86 28.01 17.21 | 31.21 | 360 | 132 A H
* 2452 108.93 - - 95.18 27.46 17.43 31.14 360 132 P H
* 2452 100.13 - - 86.38 27.46 17.43 31.14 360 132 A H
802.11ax 2483.92 57.98 |-16.02 74 4411 2751 | 1748 | 31.12 | 360 | 132 | P | H
HE40 Full 2483.52 48.22 -5.78 54 34.35 27.51 17.48 31.12 360 132 A H
CH 09 2349.2 55.96 -18.04 74 41.89 28 17.26 | 31.19 | 278 | 136 P \Y
2452MHz 2349.9 45.06 | -8.94 54 30.99 28 17.26 | 3119 | 278 | 136 | A | V
* 2452 109.65 - - 95.96 27.4 17.43 31.14 278 136 P \%
* 2452 101.55 - - 87.86 27.4 17.43 31.14 278 136 A \%
2483.52 63.41 -10.59 74 49.57 27.48 17.48 31.12 278 136 P \%
2483.52 53.65 -0.35 54 39.81 27.48 17.48 | 31.12 | 278 | 136 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4844 39.37 |-34.63 74 52.74 | 31.33 | 11.76 | 56.46 | 100 0 P | H
7266 44.85 |-29.15 74 51.08 | 36.36 | 14.09 | 56.68 | 100 0 P | H
802.11ax H
HE40 Full H
CH 03 4844 39.09 |-34.91 74 5247 | 31.32 | 11.76 | 56.46 | 100 0 P |V
2422MHz 7266 4535 | -28.65 74 51.6 36.34 | 14.09 | 56.68 | 100 0 P |V
Y
Y
4874 39.31 |-34.69 74 52.77 | 31.31 | 11.68 | 56.45 | 100 0 P | H
7311 43.88 |-30.12 74 50.02 | 36.36 | 14.13 | 56.63 | 100 0 P | H
802.11ax H
HE40 Full H
CH 06 4874 38.69 |-35.31 74 52.2 31.26 | 11.68 | 56.45 | 100 0 P |V
2437MHz 7311 4499 |-29.01 74 51.14 36.35 | 14.13 | 56.63 | 100 0 P |V
Y,
Y,
4904 38.8 -35.2 74 52.34 | 31.31 | 11.59 | 56.44 | 100 0 P | H
7356 4451 | -29.49 74 50.57 | 36.34 | 14.17 | 56.57 | 100 0 P | H
802.11ax H
HE40 Full H
CH 09 4904 38.1 -35.9 74 51.72 | 31.23 | 11.59 | 56.44 | 100 0 P |V
2452MHz 7356 43.87 |-30.13 74 49.96 36.31 | 14.17 | 56.57 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 21.73 |-18.27 40 28.58 247 0.93 32.48 - - P H
104.69 22.28 -21.22 43.5 36.44 16.57 1.69 32.42 - - P H
130.88 25.16 |-18.34 43.5 37.97 17.7 1.92 32.43 - - P H
517.91 24.4 -21.6 46 29.33 24 3.63 32.56 - - P H
859.35 31.18 -14.82 46 29.01 29.2 4.86 31.89 - - P H
941.8 33 -13 46 28.7 30.57 5 31.27 | 100 0 P H
H
H
H
H
H

2.4GHz
H

802.11g
L 30 26.74 -13.26 40 33.59 24.7 0.93 32.48 - - P \%
57.16 27.7 -12.3 40 46.72 11.88 1.54 32.44 100 0 P Vv
123.12 28.17 -15.33 43.5 41.19 17.6 1.8 32.42 - - P \%
333.61 22.78 -23.22 46 32.47 19.87 2.87 32.43 - - P \%
796.3 30.11 -15.89 46 29.62 28.1 4.6 32.21 - - P Vv
942.77 33.27 -12.73 46 28.92 30.61 5 31.26 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

<Band-edge Unmodulated>

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
2389.695 69.7 -4.3 74 55.95 27.6 17.32 | 31.17 334 180 P H
2390 53.61 -0.39 54 39.85 27.6 17.33 | 31.17 334 180 A H
* 2412 118.09 - - 104.37 27.52 17.36 | 31.16 334 180 P H
802.11ax | * 2412 109.21 - - 9549 | 2752 | 17.36 | 31.16 | 334 | 180 | A | H
HEZ20 Full H
CHO1 2387.07 68.6 -5.4 74 54.76 27.69 17.32 31.17 264 136 P \%
2412MHz 2390 53.62 | -0.38 54 39.8 2766 | 17.33 | 31.17 | 264 | 136 | A | V
* 2412 119.45 - - 105.72 27.53 17.36 31.16 264 136 P \%
* 2412 111.48 - - 97.75 27.53 17.36 31.16 264 136 A \%
\%
* 2462 119.18 - - 105.39 27.48 17.44 31.13 366 145 P H
* 2462 109.51 - - 95.72 27.48 17.44 31.13 366 145 A H
2487 70.16 -3.84 74 56.28 27.52 17.48 31.12 366 145 P H
8802.11ax 2483.52 49.06 | -4.94 54 3519 | 2751 | 1748 | 31.12 | 366 | 145 | A | H
HEZ20 Full H
CH11 * 2462 117.19 - - 103.46 27.42 17.44 31.13 256 138 P \%
2462MHz | * 2462 108.77 - - 95.04 | 27.42 | 17.44 | 3113 | 256 | 138 | A | V
2484.48 72.26 -1.74 74 58.41 27.49 17.48 31.12 256 138 P \%
2484.2 53.38 -0.62 54 39.53 27.49 17.48 31.12 256 138 A Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C2-10f3




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.66 70.45 -3.55 74 56.7 27.6 17.32 31.17 380 146 P H
2389.94 53.38 -0.62 54 39.63 27.6 17.32 31.17 380 146 A H
* 2422 113.75 - - 100.02 27.5 17.38 31.15 380 146 P H
* 2422 105.41 - - 91.68 27.5 17.38 31.15 380 146 A H
802.11ax 2486 62.4 -11.6 74 48.52 27.52 17.48 31.12 380 146 P H
HE40 Full 2484.96 45 -9 54 31.12 27.52 17.48 31.12 380 146 A H
CHO03 2389.1 73.29 -0.71 74 59.47 27.67 17.32 31.17 263 132 P \%
2422MHz 2388.82 5295 | -1.05 54 39.13 | 2767 | 17.32 | 31.17 | 263 | 132 | A | V
* 2422 114.5 - - 100.77 275 17.38 31.15 263 132 P \%
* 2422 105.47 - - 91.74 275 17.38 31.15 263 132 A \%
2486.56 62.06 -11.94 74 48.21 27.49 17.48 | 31.12 263 132 P \%
2484.48 45.22 -8.78 54 31.37 27.49 17.48 31.12 263 132 A \%
2328.62 55.51 -18.49 74 41.56 27.92 17.23 31.2 195 230 P H
2389.52 44.54 -9.46 54 30.79 27.6 17.32 31.17 195 230 A H
* 2452 111.4 - - 97.65 27.46 17.43 31.14 195 230 P H
* 2452 102.4 - - 88.65 27.46 17.43 31.14 195 230 A H
802.11ax 2487.36 68.06 -5.94 74 54.18 27.52 17.48 31.12 195 230 P H
HE40 Full 2484.24 47.95 -6.05 54 34.08 27.51 17.48 31.12 195 230 A H
CH 09 2380.28 55.63 -18.37 74 41.74 27.75 17.31 31.17 288 138 P Vv
2452MHz 2343.18 44.8 -9.2 54 30.74 28 17.25 | 3119 | 288 | 138 | A | V
* 2452 112.41 - - 98.72 274 17.43 31.14 288 138 P Vv
* 2452 103.42 - - 89.73 27.4 17.43 31.14 288 138 A \%
2484.72 71.86 -2.14 74 58.01 27.49 17.48 31.12 288 138 P \%
2484.4 50.34 -3.66 54 36.49 27.49 17.48 31.12 288 138 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
36.79 2235 |-17.65 40 32.23 21.53 1.06 32.47 - - P H
105.66 24.8 -18.7 43.5 38.86 16.67 1.69 32.42 - - P H
135.73 27.19 -16.31 43.5 39.91 17.7 2.01 32.43 - - P H
746.83 31.8 -14.2 46 31.54 28.2 4.46 324 - - P H
782.72 32.04 -13.96 46 31.63 28.1 4.56 32.25 100 0 P H
962.17 34.15 -19.85 54 29.13 31 5.09 31.07 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 37.76 27.48 -12.52 40 37.86 21.02 1.06 32.46 100 0 P \%
LF 60.07 26.49 |-1351 40 45.61 11.7 1.62 | 3244 - - P |V
123.12 29 -14.5 43.5 42.02 17.6 1.8 32.42 - - P \%
412.18 23.28 -22.72 46 30.18 22.39 3.19 32.48 - - P \%
730.34 29.42 -16.58 46 29.78 27.61 4.45 32.42 - - P Vv
960.23 33.94 -20.06 54 28.94 31 5.08 31.08 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number : C2-30f3




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

<Middle Unmodulated>

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
2389.38 67.63 -6.37 74 53.88 27.6 17.32 | 31.17 377 225 P H
2389.695 49.17 -4.83 54 35.42 27.6 17.32 31.17 377 225 A H
* 2412 111.46 - - 97.74 27.52 17.36 31.16 377 225 P H
802.11ax | * 2412 103.42 - - 89.7 2752 | 17.36 | 3116 | 377 | 225 | A | H
HEZ20 Full H
CHO1 2388.75 69.82 -4.18 74 56 27.67 17.32 | 31.17 300 222 P \%
2412MHz 2390 52.87 | -1.13 54 39.05 | 27.66 | 17.33 | 31.17 | 300 | 222 | A | V
* 2412 111.69 - - 97.96 27.53 17.36 | 31.16 300 222 P \%
* 2412 103.99 - - 90.26 27.53 17.36 31.16 300 222 A \%
\%
* 2462 109.31 - - 95.52 27.48 17.44 31.13 376 229 P H
* 2462 100.75 - - 86.96 27.48 17.44 31.13 376 229 A H
2483.52 69.49 -4.51 74 55.62 27.51 17.48 31.12 376 229 P H
8802.11ax 2483.52 52.32 -1.68 54 38.45 27.51 17.48 31.12 376 229 A H
HEZ20 Full H
CH11 * 2462 111.06 - - 97.33 27.42 17.44 31.13 295 213 P \%
2462MHz | * 2462 103.04 - - 89.31 | 27.42 | 1744 | 3113 | 295 | 213 | A | V
2484.28 70.87 -3.13 74 57.02 27.49 17.48 31.12 295 213 P \%
2485.8 524 -1.6 54 38.55 27.49 17.48 31.12 295 213 A Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C3-10f5
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FCC RADIO TEST REPORT

Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.52 67.5 -6.5 74 53.75 27.6 17.32 31.17 340 225 P H
2388.88 49.06 -4.94 54 35.31 27.6 17.32 31.17 340 225 A H
* 2422 111.26 - - 97.53 27.5 17.38 31.15 340 225 P H
* 2422 102.39 - - 88.66 27.5 17.38 | 31.15 340 225 A H
802.11ax 2488.64 58.73 -15.27 74 44.84 27.52 17.49 31.12 340 225 P H
HE40 Full 2484.48 45.46 -8.54 54 31.58 27.52 17.48 31.12 340 225 A H
CHO03 2390 65.49 -8.51 74 51.67 27.66 17.33 31.17 297 225 P \%
2422MHz 2390 49.74 | -4.26 54 3592 | 2766 | 17.33 | 31.17 | 297 | 225 | A | V
* 2422 112.23 - - 98.5 275 17.38 31.15 297 225 P \%
* 2422 103.46 - - 89.73 275 17.38 31.15 297 225 A \%
2490.88 58.77 -15.23 74 44.89 27.5 17.49 31.11 297 225 P \%
2490.16 45.88 -8.12 54 32.01 275 17.49 31.12 297 225 A \%
2330.64 55.24 -18.76 74 41.29 2791 17.24 31.2 304 225 P H
2319.76 44.83 -9.17 54 30.85 27.97 17.22 31.21 304 225 A H
* 2452 110.28 - - 96.53 27.46 17.43 31.14 304 225 P H
* 2452 101.15 - - 87.4 27.46 17.43 31.14 304 225 A H
802.11ax 2484.56 64.56 -9.44 74 50.68 27.52 17.48 31.12 304 225 P H
HE40 Full 2483.52 50.53 -3.47 54 36.66 27.51 17.48 31.12 304 225 A H
CH 09 2378.16 55.11 -18.89 74 41.22 27.76 17.31 31.18 300 214 P Vv
2452MHz 2315.12 4493 | -9.07 54 3094 | 2799 | 1721 | 3121 | 300 | 214 | A | V
* 2452 111.77 - - 98.08 274 17.43 31.14 300 214 P Vv
* 2452 102.52 - - 88.83 27.4 17.43 31.14 300 214 A \%
2484.4 68.68 -5.32 74 54.83 27.49 17.48 31.12 300 214 P \%
2489.36 52.35 -1.65 54 38.48 27.5 17.49 31.12 300 214 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number 1 C3-20f5
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
33.88 20.97 |-19.03 40 29.36 23.07 1.01 32.47 - - P H
108.57 22.72 -20.78 43.5 36.48 16.96 1.7 32.42 - - P H
139.61 25.15 -18.35 43.5 37.9 17.6 2.07 32.42 - - P H
638.19 28.47 | -17.53 46 30.52 26.46 4.06 32.57 - - P H
763.32 32.52 -13.48 46 32.28 28.1 4.5 32.36 100 0 P H
973.81 34.44 | -19.56 54 29.44 30.82 5.17 30.99 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 35.82 26.27 -13.73 40 35.61 22.09 1.04 32.47 - - P \%
LF 59.1 27.88 -12.12 40 47.03 11.7 1.59 32.44 - - P Vv
120.21 19.85 -23.65 43.5 33 17.52 1.75 32.42 - - P \%
123.12 28 -15.5 43.5 41.02 17.6 1.8 32.42 - - P \%
336.52 25.11 -20.89 46 34.66 20.01 2.87 32.43 - - P Vv
937.92 34.34 -11.66 46 30.24 30.42 4.99 31.31 100 0 P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 408 9043300 Page Number : C3-40f5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HNV)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 408 9043300 Page Number : C3-50f5
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Appendix D. Radiated Spurious Emission Plots

Temperature : 19~22C

Test Engineer : Calvin Wu, Leo Luo, and Jacky Hong
Relative Humidity : 36 ~459%

Note symbol

-L Low channel location

-R | High channel location

TEL : 408 9043300 Page Number : D1-1 of 50
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Horizontal Fundamental

A (@Buvim) Date: 02.06.2020

- p—
0 o
.
10 / = 10|
//
o w
/
it ‘
dismrdon]
« N N Y SORR DD s ‘
" w ‘
e e Trenency
st 03cHo2cA st 0cHo2cA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
REW-I003000KHz VBW:3000000KHz SWTAuto RBW-I000000KHz VBW:3000000KH 2 SWT-Auto
v p— - p—
o
.

SV AR SR S N~

\
|
[

310 2320, 2340,

2360 2380, 2400, 215 000 300 4500, 700 1900 2100 2300 2500. 2700, 30

Froquency (MHz) Frequency (MHz)

site 03CHO2-CA

Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Site :03CH02-CA
Condition = AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 (@BuVim) Date: 02.06.2020 ol (dBuvim) Date: 02.06.2020
130 130
10 110l
90) 90|
PEAK 74
70 70
rusapsctid | Monb bt et
50) P PRSP TRVAP R G
30) 30|
10 10]
310 2320, 2340, 2360, 2380, 2400, 215 000 300 1500, 700 1900 2100 2300  2500. 2700, E
Fraquency (MHz) Frequency (MHz)
Site 03CHO2-CA Site +03CH02-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 02.06.2020 - Date: 02.06.2020
130 130
1
10 7 1ol
%) 90|
70 70
fl»\/ VG 54
50 1 50 S ——
S RO AN B
30) 3|
10 10]
310 2520, 2340 2360, 2380 2400 215 000 300 1500, 700 1900 2100 2300 2500 2700, T
Fraquency (MHz) Froquency (MHz)
site 03CH02-CA Site +03CH02-CA
Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW-0.010KHz SWT:Auto
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FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

10 /\ 110|
4 \ m
70| m 70/
. I
N e L

) S I o

Site 03CHO2-CA Site :03CHO2-CA

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
R LS WIS e
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition

+ AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300
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Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 02.06.2020

lPEAK_BE 74|

420 2430, 2440, 250, 2460, 270, 2480,
Frequency (MHz)

site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 02.06.2020

N
: LN

ave_ee_s4|

420 2430, 240, 250, 2460, 270, 2480,
Frequency (MHz)

03CHO2-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2490, 2500

Left blank

TEL : 408 9043300

Page Number

: D1-5 of 50



samonias. FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Vertical

Fundamental

A (@Buvim)

Date: 02.06.2020

A au

Date: 02.06.2020

Avg.

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

PEAK 74
M\h 7o)
g e L o]

50) 50 b sttt

30) 3|

10 10]

310 2340, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300 1500, 700 1900 2100 2300  2500. 2100, E
Frequency (MHz) Freauency (MHz)
Site 03CH02-CA :03CH02-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 02.06.2020 el (dBuVim) Date: 02.06.2020
130 130
1
10 1ol
90) 90|
\
70 70|
r VG 54
50) T 50
[ — ———

) 3|
10 10]

310 2340, 2360 2360, 2400, 2420, 2440, 2460, 2470 000 300 1500, 700, 1900, 0. 2300 2500, 2700, ET

Frequency (MHz) Frequency (MHz)
site 03CHO2-CA Site 03CHO2-CA

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-6 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

Date: 02.06.2020

A
W

420 2430 2840, 250, 2460, 270, 2450,
Frequency (MHz)

Site 03CH02-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2

Left blank

Avg.

Date: 02.06.2020

N

AvG_pE 54|
R o ————
)
10
420 2430, 240, 2450, 2460, 270, 2480, 2490, 2500
Frequency (Miz)
site 03CH02-CA

Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: D1-7 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Fundamental

Peak

A @BuVim) Date: 02.06.2020

P

—

NISEREN

" WMMMM

lPEAK_BE 74|

450 2463.2465.2467.2469.2471.2473.2475. 2471 2479, 2481 248
Frequency (MHz)
Site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

24912493, 2495.2497. 2

el (dBuvim) Date: 02062020
130
1ol
90|
PEAK 74
70
Nsthestr -
S ROV PR PP S S
3|
10
000 300, 1500, 700 1300 2100, 2300  2500.  Z700. E
Frequency (MHz)
site :03CHO2-CA

Condition  :PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 02.06.2020

TN

T

70
ava BE 54|

450 2463.2465.2467.2469.2471.2473.2475. 2471 2479.2481 2453 2455 2457, 2459, 2491 2493, 2495.2497. 2
Frequency (Miz)

site 03CHO2-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

el (dBuVim)

Date: 02.06.2020

VG 54

000 300 1500, 700, 1900, 0. 2300 2500,
Frequency (MHz)
Site 03CHO2-CA
Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2700,

TEL : 408 9043300

Page Number

: D1-8 of 50



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

- ou 02062020 o oo 02082020
1 0
L
" e "
™~
%0 \\M 90|
iy oea o 1 penk
m WMWUMA B
S | N VOIS
« ) b A
m »
r |
o AT AT 2GS AT AT 0T AT TS T 2 T AT 2 T A AT, 20 T R e~ T
Hreavoncy i) Heasency i
site oscHo2-cA site oscHoz-cA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
oy one0206:2020 am) vee: 02082020
1 1
.
oA "l
w o
m u
A AVG_BE 54 AVG_54)
50| \\/\ 1 50( =
x »
w 1w
5 2462465 AT 2065 AT AT T AT AT TS T . 5500 o6 ——Ta T o ToooFio6 B0 0600
oo iy reaioncy i
Site 03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

+RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-9 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Fundamental

Date: 02.06.2020 el (dBuVim)

Date: 02.06.2020

1

o o }
/,/*“/ ‘ PRk 74
n . 7

]

RN
s O AR WA ‘
F %
" 1 ‘
sio 55 o D T Y [ HE = a
Froquancy Ont) Heaiency (k)
Site 03CHO02-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s amuvmy bae: 0208 2020 ot gBavim) baes02.0 2020
1 10
o 1o
9%0) f/ 9]
70| o 70/
P
« — e
o %
1 1
310 2320. 2340. 2360. 2380. 2400, 2415 1000 1300. 1500. 1700. 1900, 0. 2300. 2500. 2700. 300
resquency i Hreaiency (k)
Site 03CHO2-CA Site. 03CHO2-CA
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D1-10 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

A 6Buvim) Date: 02062020 1 (6Buvim) Date: 02.06.2020
130 130)
0 / - 110
9 / %0
peaK 74
70 0| J
el | Mmoo
5 5o bbbt N
3 30
10 10
310 220, 340, 2360, 380, 2400, 2415 000 00 1500 700 1900 2100 2000 2600 2700, 3000
Frequency (WHz) Frequency (Miz)
site 03CHO2-CA :03CHO2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
1 (@Buvim) Date:02.06.2020 el GBuvim) Date: 02062020
130 130]
110 o i
9 /// 50
7 7 7
A5 54
50 50 e
3 30
10 10
310 2320, 240, 2360, 2 2800, 2415 000 W00, 500 700 900 200 2300, 2600, 2700, E
Freauency (Wie) Frequency (MHz)
site 03CH02-CA site - 03CHO2-CA
Condition  : AV&_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  + AV6_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-11 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Horizontal

Fundamental

1 (@BuVim) Date: 02.06.2020

Avg.

+ RBW:1000.000KHzZ VBW:1.000KHz SWT:Auto

‘
10 /"” 10
. / i
0 7 70| 1L
-~ L
| il ] »
Site 03CHO2-CA Site. : 03CHO2-CA
(Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
s B
1 (4BuVim) Date: 02-06-2020 rel (dBuVim) .
130 130
110| 10| 1
9% ﬁ/ 9|
\ VG 54
50 D —— 50 —
R ———
Site 03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
o

TEL : 408 9043300

Page Number

: D1-12 of 50



samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

m N
~
v oe s
50 S
30
1w
T T . W RN T =Y
freauency Wiz
site o3cHo2.cA
Condition 'AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

A (@Buvim) Date: 02.06.2020
130
.
0 - \
. /J .
-
o \”W [PEAK_BE 74|
70 By
"
Mora,
50
3
10
a0 zaw. 240 240 2460 247 2480, 2. B0
Froquency (Wiz)
site 03CH02-CA
Condition  :PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
1 (@Buvim) Date: 02.06.2020

Left blank

TEL : 408 9043300

Page Number

: D1-13 of 50



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Vertical

Fundamental

1 (@BuVim)

Date: 02.06.2020

. rd

: ey

10
9%0)

S

el (dBuVim)

Date: 02.06.2020

PEAK 74

e

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

50 R IO AP YOO OO o 1
P x
10 1
o N B ST T w6 % e T ww  Bw B 7w T
reauoncy (e eaioncy (wid)
Site 03CHO02-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto {RBW:I000.000KHz VBW:3000.000KHz SWT:Auta
) aBuvm) bate:02.06.2020 J B bat:02.08.2020

130 13

10 10| 1

o o

m Yl — ]

™ v st
P ; s = —
T+
P x
" r
o T N S VST T oo 0 w0 w0 Taoaio0  zw0. za0 7100 50
reauoncy (e Heauency (e
ite 03CHO02-CA Site. :03CHO2-CA
Condition AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

TEL : 408 9043300

Page Number

: D1-14 of 50



samonias. FCC RADIO TEST REPORT Report No

.+ FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 02.06.2020

1o r//v*“ \\
. \’vm

. penK B 74
70 “‘m
1

5

0

10

T N T T T T

Freaquency (WHe)

Site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

1 (@Buvim) Date:02.06.2020
130
o T~
\
o \

ave_E 54|
50) = 1

420 2430, 2440, 250. 2460. 270, 2480, 2490, 250
Frequency (MHz)
site 03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 408 9043300 Page Number

: D1-15 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2 Horizontal

Fundamental

A (@BuVim)

Date: 02.06.2020

MOl g
w \

| N

PEAK_BE 74|

B S TR
50)

Frequency (MHz)

Site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

450 2463.2465.2467.2469.2471.2475.2475.2471 2479.2481 2483 2485 2487, 24802491 2493.2495.2497. 2500

) (@Buvim)

Date: 02.06.2020
130
1
1ol
9|
PEAK 74
70|
PV SPRI
50t A
30|
10]
000 300 1500, 1700 1s00. 2100 2300 2500.  Z700. 0
Frequency (MHz)
Site +03CH02-CA

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim)

Date: 02.06.2020

ave e bal

450 2463.2465.24672469.2471. 2473 24

Frequency (Miz)
site 03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

) (@Buim)

Date: 02.06.2020
130
1ol
9]
70|
AVG 54
50| — ]
S A S R
30|
10
000 300 1500, 700 1900 2100 2300 2500, 2700, 30
Frequency (MHz)
Site +03CH02-CA

Condition = AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-16 of 50



samonias. FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Vertical

Fundamental

Peak

1 @Buvim) Date: 02.06.2020

\“”'\,\ PEAK_BE 74

SR

site
Conditi

450 2403.2465.2467.2469.2471.2473.2475. 2477 2479.2451 2483, 2485 2457, 2459, 24912493, 2495.2497. 2500
Frequency (Miz)

03CHO2-CA
o :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (@Buim)

Date: 02.06.2020

-
.
"
ol [\ st
O S O
4
'
e

Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 02.06.2020

L ’ | ava BE 54|

50 e e
)
10
450 2403.2465.2467 2469, 2471, 2473 2475, 2477 2479.2451 2483 2485 2457, 2459, 24912493, 2495.2497. 2500
Frequency (MHz)
Site 03CH02-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

o @Buvim) Date:02.06.2020
130
1
s
7o
v st
50| o A ]
20
1
oo 100 700, oo oL B 0L 2700 3
Freauency (MHz)
site :03cH02-CA

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-17 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

1+2 Horizontal Fundamental

1 @BuVim) Date: 02.07-2020

‘
]
. i !
70| 70/ it
I PR N ——
. N
Site 03CHO2-CA Site :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition = PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 02.07.2020 el @Buvim) Date: 02.07.2020
130 130
10 1ol 1
%) 9| ‘
0 70
/ !
50) 50 P ———=
S R — =
30) 3|
10 10] i
310 2320, 740, 2360. 2360, 2400, 215 000 300 9500, 4700 1900 2100 2300 2500. 2700, T
Frequency (MHz) Froquency (MHz)
site 03CHO02-CA Site +03CHO2-CA
Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D1-18 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

1 6B bats 2072020 2 cBuvim) bat:02.07.2020
e 13
10 e o
o o
peak 74
m 7
50 50 penbA A i AR
30 3
10 1
o Bm Bid o0 o o s T N I~ U e
Froduoncy (2 reauency iz
Site 03CHO02-CA Site :03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000,000KH2 VBW:3000.000KHz SWT:Auto | RBWLI000.000KHz VBW:3000.000KHz SWT:Auto
s 6By oates 02072020 ) B bat:02.07.2020
130 130
d o
~
o o
m o
avs 54
5 > P | ———
(I O N R
30 x
" 1
T T D E o, s oo a0 a0 Tioo Tao Zio0 o T Zo 30
Freauency Wiz reauency iz
Site 03CHO02-CA Site 03CHO2-CA
Condition AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-19 of 50



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO6 2437MHz - L
1+2 Horizontal Fundamental
I
1 /y’”‘w/ "
w "
7 gl m
: | [
. - | et ertriitod | Vi
N “
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
A
| e
50 e 50 i e e ——|
5 R R R
N “
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL : 408 9043300

Page Number
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samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

1 (@BuVim)

Date: 02.07-2020

e

lPeAK_BE 74|

T,

Avg.

Frequency (MHz)
03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

50

0

1

T L S S 7 7

froquency ()
site 03CH02-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) aBovim) vate:02.07.2020
130
o .

n F\/d
%0 L
0 o
A\\_\ AVG_BE 54|

= S~
30
1

0 s e e e s 2o 2w 30

Left blank

TEL : 408 9043300

Page Number

1 D1-21 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

Avg.

BW:1000.000KHz VBW:0.300KHZ SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

b
)
10, "\ 110
w o
y;‘ | PEAK_74]
70 e 70| WJ \‘4
1 M”‘f
o —
50| SUW‘"WWWWMwWM
N “
oy -
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
70f / 70|
5 I 50 2 e e |
R S N R e ==
P e
Site 03CHO02-CA Site :03CHO2-CA
Condition AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

TEL : 408 9043300
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samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

1 (@BuVim) Date: 02.07-2020

1o f«"“%,mm
. A
W e o 74
o e
e,

420 2430, 2440, 2450, 2460, 210, 2480, 2450, 0
Froquency (MHz)
Site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

A (@Buvim) Date: 02.07-2020
130
10
e
" j \
0L \\
N AvG e 54l
50 N1
3
10
T T T T 2080, 2. B0
Froquency (Wiz)
site 03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Horizontal

Fundamental

Peak

1 @BuVim)

Date: 02.07-2020

T

oy peaK_oe 4
70 s
“me% |
I i TN
50
3
10
1460 246324652467 2460 2471 201 a 50
Froquency (Wiz)
site 03CH02-CA
Condition  :PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

) (@Buvim)

Date: 02.07-2020
130
1
1ol
9|
PEAK 74
70|
DU
8 AN PRSP SRR 2 o
30|
10]
000 300 1500, 1700 1s00. 2100 2300 2500.  Z700. 0
Frequency (MHz)
Site +03CH02-CA

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim)

Date: 02.07-2020

—~L_ ave B bal
50 S
)
10)
150 2463.2465.2467 24602471 281 a9t 250
Frequency (MHz)
Site 03CH02-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) @Buvim) Date:02.07-2020
120
o)
o
£
| AV 54
* L =
- B —
e
2
1o
G0 W00 w00 oo W00 7o B0 06 700,
Froquency (HHz)
site :03CHO2-CA

Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Vertical

Fundamental

Peak

1 (@BuVim) Date: 02.07-2020

110 gy

i \
Mty peAK B _7a
" w%

b
ol R e L RS

450 2463.2465.24672460.2471

Frequency (MHz)

Site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

| (@BuVim) Date: 02.07-2020

PEAK 74

SRR PO 0| O e

000 300 1500 700 1s00. 2100 2300 2500.  Z700. 0
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 02.07-2020

\, ave B bal
50 et

150 2463.2465.2467 24602471

Frequency (MHz)

Site 03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

J (@Buvim)

Date: 02.07-2020
130
1ol
90|
70
AVG 54
e
N
L
3|
10]
000 300 1500 700, 1e00. 2100, 2300 2500.  Z700.
Frequency (MHz)
Site +03CH02-CA

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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samonias. FCC RADIO TEST REPORT

Report No. :

FR200117001C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Horizontal

Fundamental

Peak

A (@Buvim) Date: 02.07-2020

. S
. i \

bornsdracespertsbig o timtmiactrienronsctool? |

3102320, 2340, 2360, 2360, 2400, 220, 2840, 245
Frequency (MHz)
site 03CH02-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 02.07.2020

PEAK 74

b
1 RV RS S B e

Lot

000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (MHz)
Site :03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (@BuVim) Date: 02.07.2020

w )”m”w

3102320, 2340, 2360,

2360, 2400, 2420, 2840, 245
Frequency (MHz)
site 03CHO2-CA
Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

el GBuvim) Date: 02.07.2020
13
110
5
90
7
v 54
* BN RiE————
R —
30
10
00 To0 500 700 Teo0 zio0 0. 2500 2700, E
Frequency (MHz)

site :03CHO2-CA
Condition = AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Horizontal

Fundamental

1 (@BuVim) Date: 02.07-2020

Peak

90)
PEAK_BE 74
70

g,

s L A

Site
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

420 2430, 2440, 2450, 2460, 210, 2480, 2450, 2500
Froquency (MHz)
03CHO2-CA

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

A (@BuVim) Date: 02.07-2020

e ave B 54
T

Site

Avg.

420 2430, 240, 250, 2460, 270, 2480, 2490, 250
Frequency (MHz)
03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 2422MHz - L
1+2 Vertical Fundamental
10| N/"W»"‘\ MA,\ 110/ i
: 7 M
. o .
S O IO S 0PSO | VRN S
“ 5 N O PO U A
N y
Site 03CHO02-CA Site :03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
b
Ve \/\\/\/ \
w "
. ] \
|/ vt 54
50 R S RS W2l s0f ﬁ’__j L
e
N «
Site 03CHO2-CA Site :03CHO2-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL : 408 9043300

Page Number
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samonias. FCC RADIO TEST REPORT Report No

.+ FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

1+2 Vertical Fundamental

) aBuvim) oates 02072020
120
mwh Ve
%
veaw o 74
n
w» ‘w
w »
P
10
T W RN T Y
Frsquency i

Site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

A (@BuVim) Date: 02.07-2020

o AV ‘\

p_—
\/\\/\\A AVG_BE_54|

420 2430, 240, 250, 2460, 270, 2480, 2490, 250
Frequency (MHz)

Site 03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

1+2 Horizontal Fundamenta

1 @BuVim) Date: 02.07-2020 ) (@Buvim)

Date: 02.07-2020

IW“«/‘"W 1ol .
90) ; 9|

PEAK 74
70 70|

1
S e

I PR
= P O A RN s
3 3
10 10
3102320, FED 6. 7360, 700 7. 7440, 28 000 00 1600 700 1900 7106 200 200 700 0
Froquency (Wiz) Froquency (MHz)
site 03CH02-CA site :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 02.07-2020 J (@Buvim)

Date: 02.07-2020

Y 4 —

3|
10) 10]
3102320, 2340, 2360, 2380, 2400, 2420, 2040, 24 000 300 1500 700, 1s00. 2100 2300 2600. 2700,
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site +03CH02-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Autc

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D1-30 of 50



samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

1wy one 02072020
0
O R b,

“ en o 4
m h\”\«

sy

50 e reibheieguresnnarstod]
P
"
e w W ammwm

Froquency (MHz)

Site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 02.07-2020

T T

70
ave e 54l
50 —

420 2430, 240, 250,

2460, 270, 2480, 2490, 250
Frequency (MHz)

Site 03CH02-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Jswvm) bue 02012020 I O
1 -
o e "
w } ol
venk 14
2 e o
;
P Y PSSO SO A
P %
0 |
T I S T o000 0000 30 w0
roaveney ) Tregioncy )
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s wm) oue 02072020 1 gsuvm) bae0201.00
0 1
o =
]
w %
t 1
) s o4
5 et P =
— =
o %
0 1w
T Y- S S T oo0 T TR o0 0 mion om0 w0 3
roaveney ) regiency i)
site 03cH0Z-CA Ste  :03cHOzCA
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number
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samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 02.07-2020

"o M«wmwﬂ'mw«www\
9 |
) MWM

1

PEAK_BE 74|

420 2430 2440, 2450, 2460, 270, 2480,
Frequency (Miz)
site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

A @BuVim)

Date: 02.07-2020

70 N
| avG_pE 54|

50

)

10

420 243, 2440, 250, 260, 210, 2480, 24, 2500
Frequency (MHz)

site 03CHO2-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

| aBovim) bate: 0207 2020 i @uvim) bate:02.072020
130 1
o . o
o «d
pek 74
10 y ) k
et 1 J I ———
50| 50} MMMV»WWMWW
5 xd
1 e
Sz o 750 FE T T Fei0. D R SR N
Frouency (i) Freauency (i)
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBWA000.000KHz VBW:3000.000kHz SWTiAuta  RBWS1000.000KHz VBW:3000000KHz SWTiAuto
J By bate: 0207 2020 - [o——
130 15
o m
% Avd «d
10 Bl
g5
50 50 e ——
p xd
" e
S0z 7 7350 I T F440. 2 L T Y
Frequeney (M) Froqoncy (i)
site 03cH02-CA sire 03cH02.CA
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

TEL : 408 9043300

Page Number
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samonias. FCC RADIO TEST REPORT Report No

.+ FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - R

1+2 Horizontal Fundamental
R
«
\ PEAK_BE 74|
.
Mo
Lo
“
“
¥
Site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 02.07.2020

o [/\V/r\\/A\ /ﬂ\

70

\

N avG_BE 54|
0l

420 243, 2840, 250, 260, 210, 2450, 249, 2500
Froquency (MHz)

site 03CH02-CA

Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) @Buvim) Date: 02072020 A (@Bavim) Date: 02072020

1% 130

0 o

% a0

peaK 74
0 0| L
1 i) Wbintmdepimtsonsapio-r]

50 O SO i SR

Y 30

10 10

5107320 7340 7300, 7380 700 0. 7440, 78 G0 a0 iS00 Tob a0 Zion  Za00.  Zeon 200, E
requency (WHz) Frequency (Wiz)
site 03CHO?2-CA site :03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto : RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 02072020 ) (@Buvin) Date: 02072020
130 9
o o
. N\ %
7 o
/ G 54
50 T i 50 e — =
e

30 20
10 1

S0z ECNE N T g0 20 T R SN 1/

Froquency (Miz)
site 03cHo2-cA
site $03CH02-CA
Condifion : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL :
RBWEL000, 000Kk 12 VBWH0 300KH2 SWT-AuTa Condition : AVG_54 3m HORN 9120D-HF_01895 VERTICAL

TEL : 408 9043300

Page Number
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samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

Peak

Date: 02.07-2020

| /"“’%M/N,ﬂ\
%J/w N

420 2430, 2440, 250, 2460, 270, 2480,
Frequency ( (hz)

site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

240, 2500

Left blank

Avg.

Date: 02.07-2020

Do
L

ave_pE 54|
4 N
10
420 243, 2840, 250, 260, 210, 2850, 249, 2500
Froquency (Miz)
Site 03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 408 9043300
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samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Horizontal Vertical

o -
-
)
o "
o o
- x
s s
o W
. NS
10 10/ “
0000 defuee a0 OG0 1600018000 20000 2200, 25000 00— eain g, oo, 1200 Taoo0 et Taee7uue 72000 70
recuoncy iy
Sie o3cro2-CA
st 03cHo2.CA
Condition PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
REW-T000.000KHz VBW:3000.000Ki 4 SWT:Auto Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-38 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical

A (@BuVim) Date: 02.08.2020 el (dBuVim)

Date: 02.08.2020
130 130
10 1ol
90) 90|
PEAK 74 PEAK 74
0 70|
ave 54 AvG 54
50 2 50 2
1 1
30) 30|
10 10]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000, 16000. 18000, 20000, 22000. 25000
Frequency (MHz) Frequency (MHz)

03CH02-CA site
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:03CHO2-CA
Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-39 of 50



samonias. FCC RADIO TEST REPORT

Report No.

: FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 02.08.2020
130
10
90)
PEAK 74
70
AvG 54
50 T 2
30)
10
000 4000, 6000, 8000. 10000. 12000 14000. 16000, 18000 20000 22000. 25000
y (M)
Site 03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 02.08.2020

130

1ol

9]
PEAK 74

70
AvG 54

50|

| 2

30|

10
000 4000, G000, 8000 10000 12000. 14000. 16000. 18000. 20000. 22000. 250

requency )
+03CH02-CA
Condition

+PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RS

BW:1000.000KHz VBW:3000000KHzZ SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200117001C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 02.08.2020 A (@BuVim) Date: 02.08.2020
130 130
10 10
9% 9%
PEAK 74 PEAK 74
70 70
VG 54 a6 54
50| 50|
1 1
30 30
10] 10]
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, 6000. 8000, 10000. 12000 14000, 15000, 18000, 20000 22000 25000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site 03CHO2-CA
Condition :PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-41 of 50



samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 02.08.2020
130
10
9%0)
PEAK 74
70
avG 54
50)
1
)
10
000 4000. 6000. 8000. 10000. 12000 14000. 15000. 18000 20000 22000. 25000
Frequency (MHz)
Site 03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuvim) Date: 02.08.2020
130
110l
90|
PEAK 74
7o)
AvG 54
50|
1
30|
10]
000 4000, G000, 8000 10000 12000. 14000, 16000. 18000, 20000, 22000. 25000
Frequency (Miz)
Site 03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D1-42 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Vertical

A (@BuVim) Date: 02.08.2020 el (dBuVim) Date: 02.08.2020
130 130
10 ol
%) 9|
PEAK 74 PEAK 74
70 0
avG 54 avG 54
50 > 50| -
1 1
30 3|
10 10]
000 4000, 6000. 8000, 10000, 12000 14000. 16000 18000 20000. 22000. 25000 000 4000 6000, 8000 10000 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA site :03CHO2-CA

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-43 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

1 (@Buvim) Date: 02.08.2020

v sz
o
. i
v o
i |
. "
o o |
1000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000.  6000.  8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 2501
) i)
Site 03CHO2-CA Site :03CHO2-CA
Condition PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition + PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-44 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

1+2 Horizontal Vertical

A (@BuVim) Date: 02.08.2020

el (@BuVim) Date: 02.08.2020
130 139
119 |
9 o
PEAK 74 pea 74
7 7
v 54 AvG s
50 50
1 H 4 z
30 "
10 10
000 4000, 6000, 8060 10000, 12000, 14000, 16000, 16000 20000 22000. 25000 000 4000 G000, G000 10000, 12000 14000 16000, 18000 Z0000. 22000 250
Frequency (Miz) Frequency (MHz)
03CH02-CA site :03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-45 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

1+2 Horizontal Vertical

A (@BuVim) Date: 02.08.2020 ol (dBuVim) Date: 02.08.2020
130 130
10 1ol
90 90|
PEAK 74 PEAK 74
70 70|
avG 54 AvG 54
50) B 50| 2
1 1
30 30|
19 10|
000 4000. 6000. 8000. 10000 12000. 14000. 16000. 13000 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000, 16000. 18000, 20000, 22000. 25000
requency (MHz) Frequency (MHz)
site 03CHO2-CA

site :03CHO2-CA
Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-46 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

1+2 Horizontal Vertical

1 (@Buvim) Date: 02.08.2020 el (dBuvim) Date: 0208.2020
130 130
10 110l
9%0) 9|
peA 74| K
70 70
avG 54
50 z 50| 7
1 1 ‘
30 30| ‘
10 10] I
000 4000, 6000, 8000, 10000. 12000 14000, 15000 18000 20000 22000 25000 000 4000, 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000 250
Froquency (MHz) Frequency (MHz)

site 03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site +03CH02-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-47 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

1+2 Horizontal Vertical

A (@BuVim) Date: 02.08.2020 el (dBuvim)

Date: 02.08.2020
130 130
10 1ol
9%0) 90|
PEAR 74 peak 74|
70 70|
AvG 54 AvG 54
50) 2 50 z
1 1
30) 30|
19 10]
000 4000. 6000. 8000, 10000. 12000 14000. 16000 18000. 20000. 22000. 25000 000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000, 2
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA

Site +03CH02-CA
Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-48 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

1+2 Horizontal Vertical

1 @Buvim) Date: 02.08.2020 el (dBuVim)

Date: 02.08.2020
130 130
10 ol
9%0) 9|
PEAK 74 PEAK 74
70 0
avG 54 avG 54
50 2 50| 2
1 1
) 3|
19 10]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000 6000 10000 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)

site 03CH02-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site :03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number : D1-49 of 50



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR200117001C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT

802.11g LF

QP/
Peak

1+2 Horizontal Vertical
o] P I

. s J .
Y £ gt ey . et
2 W W 2 J/ " I s
W AAE | o g
1 n
A NI N

To0. 200 0. 400, s00. 600, 700, 0. 900 1000

Frequency (MH)

s 03CH02-CA Site

Condition  : QP 3m BILOG 6111D-LF_50392 HORTZONTAL Condition
RBW:120.000KHz VBW:300.000KHz SWT-0500sec

5 N
Frequency (MHz)

03CH02-CA

QP 3m BILOG 6111D-LF_50392 VERTICAL

RBW:120.000KHz VBW:300.000KHz SWT:0500sec

00, 1000

TEL : 408 9043300

Page Number

: D1-50 of 50



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

<Band-edge Unmodulated>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
142 Horizontal Fundamental
1 (0Buvim) Date: 02252020 el (@Buvim) Date: 02.25.2020
1% 130)
’
19 Y 110
w 7 w
e/
7 A . ’ i PEAK 74
o kel | Wb
50 P I PR PR SRS S,
30 30
10 10
510 2520 7540 7360 7300 7400 s 000 00 500 700 1900 2100 200 2600, 2700, 000
Frequency (WHz) Frequency (MHz)
site 03CH02-CA site :03CHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition ~: PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW1000000KHz VBW:3000000KHz SWT:Auto
Peak
© (GBavim) Date: 02.25.2020 el @Buvim) Date: 02.25.2020
0 130]
0 110
A~
/
9% [ 50
7 A )
o | AvG 54
50 ~ 50 = =
> S Y U DR s
30 30
10 10
310 2920, 7340, 7360, 760, Za00. z1s 00 00 500 1700 1900 0. 0. 2500 2700 e
Frequency (WHz) Frequency (Ha)
site 03cHo2-CA site +03CHO2-CA
Condition  : AVS_BE_54 3m HORN 5120D-HF__01895 HORTZONTAL Condifion  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL.
RBW:1000.000KHz VBW:0300KHz SWT:Auto - RBWZI000.000KHz VEW-0:300KHZ SWTtAuto
Avg.

TEL : 408 9043300 Page Number : D2-1 of 12



samonias. FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Vertical

Fundamental

1 (@BuVim)

Date: 02.25.2020

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

I vaer02 252020
15 ™
,
90 W/‘M,/ 90f
N venk 74
70| ;) 70/ }’)
A e ML
P PR R
5o %
" 1
o T T T T T T M R o
roauency e Feaiency (e
site o3cHo2-CA Ste  :o3cHOzCA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
REW-1000.000KHz VBW:3000.000KHz SWT:Auto {RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
P, vae02.25.2020 — et t2.252020
15 1
o 1o
SV
o o
R r
w54
o % [N
o M
r w
S0 7 4 76 D Aoz oo e e o0 T 7o e w5
Froatency e romioncy i)
Site 03CHO2-CA Site :03CHO2-CA
Condition AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

TEL : 408 9043300

Page Number

: D2-2 of 12



SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 02.25.2020

MO ey, e,

PEAK_BE 74

N

st

450 2463.2465.2467 2469, 2471, 2473 24T5.24TT 24702481 245

Frequency (iz)
site 03CH02-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 02252020

PEAK 74

50 bt b e b L

" L]

000 300 1500, 4700, 1900 2100 2300, 2500.
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, ET

Avg.

A @BuVim) Date: 02.25.2020
130
10
fV\\
ol wr"h\
70 e
e ave BE 54|
50 e

450 2463.2465.2467.2469.2471.2473.2475. 2471 2479.2481 2483,
Frequency (MHz)

Site 03CHO2-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

24912493.2495.2457. 2500

el (dBuVim) Date: 02.25.2020
130
ol
90|
70
AVG 54
L D ———— e
3|
10]
000 300 1500, 700 1900 2100 2300 2500, 2700, ET
Frequency (MiHz)
site 03CHO2-CA

Condition = AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number

: D2-3 of 12



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Vertical

Fundamental

1 @BuVim)

Date: 02.25.2020

gty

.

w NS

7 Mw“'f‘mm"\(%

o MWWMMW

PEAK. BE 74

) (@Buvim)

Date: 02252020

At
I T p——

e

PEAK 74

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

20
10 1o
460 24632465 24672459 2471 T 7500 G0 00 W0 o0 ie00  Zi00 2300 2e00 2700, 0
Frequency (Wie) Frequency (WHa)
site 03CHO2-CA site :03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK_74 3m HORN 91200-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 02252020 A @Bovim) Date: 02252020
130 130
o o
~T
2 oo
7o i E
e Ava B bl | AV 54
50) mas 50 ———
(N O R B
3 20
10 1o
460 463 TG AT IR TAT Tt 7500 G0 W00 W0 o0 eto Zi00 2300 2e00 2700,
Frequency (Wiz) Frequency (MHz)
site 03CHO?-CA site :03CH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number

: D2-4 of 12



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

1+2 Horizontal Fundamental

1 @Buvim) Date: 02.25.2020

e oV Dot 02252020
e 1
:
o -
"™
o \ o
\
A ! peak 74

m ! 7 I ‘\

e emsrtsitithirttenel | sttt

5 o P O P OURr

5 m

" 1

Stz A 7350 T T 440, 2 oo 0 son oo eo6. zioo a6 Z0 amen 3000

Frequency () reauency (i)

site 03cH02-CA sire <03cHO2.CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL

Condition  :PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @Buvim) Date: 02.25.2020

Date: 02.25.2020

T
o //\"\'\

: NI :

30) 30|
10 10]
3102320, 240, 60, 780, 2400 a0 2440 24 000 300, T500. 700 1%00. 2100 2300 2500,  Z700. 3000
Frequency (MHz) Frequency (MHz)
site 03CH02-CA site :03CHO2-CA
Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition = AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHZ SWT:Auto + RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D2-5 of 12



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

1+2 Horizontal Fundamental

Date: 02.25.2020

.
.
st

cxstdren
50)

420 2430 2440, 2450, 2460, 270, 2480, 2490, 2500
Frequency (Miz)

site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 02.25.2020

oM /’\F

. \

T

420 2430, 240, 250, 2460, 270, 2480, 2490, 2500
Frequency ( hz)
Site 03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHZ VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number : D2-6 of 12



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 02.25.2020 ) (@Buim)

A
w S|

e ’ IR

ol Bp——

Date: 02.25.2020

3102320, 2340, 2360,

2360. 2400 2420, 2840, 24 000 300 1500 700, 1e00. 2100 2300 2500,  Z700. E
Frequency (MHz) Frequency (MHz)

Site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Site :03CH02-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

. satr0225.2020 J aBvm) vate: 02252020
130f 1
m 0 .
il
90| 0
10 P/f “ B!
| VG 54|
50 s0f o I N p———
S — ———— =
O
p x
10 1o
13102320 2340. 2360. 2380. 2400. 2420. 2440. 24 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700.
Frequency () Frequency (MHa)
Site 03CHO02-CA Site. :03CHO2-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D2-7 of 12



samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Vertical Fundamental

Peak

Date: 02.25.2020

Bl

W‘/WWMWWW s

e
50)
)
10
420 2440, 0 2460. 2. s 24,
Frequency (MHz)
Site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 02.25 2020

Ve \\/k«
o
m

T, VG BE 54/
hm ;

50)
30
420 243, 2840, 250, 260, 210, 2450, 249, 2500
Frequency (MHz)
site 03CHo2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

1 gBovim) bate: 02282020 - bate: 02262020
130 1
o -
»
peac 74
1u 7
MMMW i )4 N
50 8 S OO PSP VR S
P e
10 e
S 7350 T T 40, 2 oo a0 6o 0. Zio0 o6 Za0 28 T
Frequency M) Foauoncy i)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBWA000.000KHz VBW:3000.000KHz SWTiAuto  RBW1000.000KHz VBW:3000.000KHz SWT:Auto
I (dBuV/m) Date: 02-26-2020 ! (dBuVim) Date: 02-26-2020
130 130
10| o
o \f = %
7 B!
\
50 1 o 50| J_.,_/V—J "
P x
10 e
S 750 FE T T Za0 L L LN T e
Freauency M) roguancy (W)
Site 03CHO2-CA Site £ 03CHO2-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : AVG_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number

: D2-9 of 12



samonias. FCC RADIO TEST REPORT Report No

.+ FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 02.26.2020

W%%Wr-\f’” "”"\H‘m

90)
lpeaK_BE 74|
70 @
I

5« Wil

420 2430, 240, 2450, 2460, 270, 2480, 2490, 2500
Frequency (Miz)
site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 02.26.2020

J \
70 k‘\'\
e . ave_E 54|

a2 2430, 240, 2450 2460, 270, 2480, 2490, 2500
Frequency (Miz)
Site 03CH02-CA
Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number

: D2-10 of 12



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Vertical

Fundamental

1 (@BuVim) Date: 02.26.2020

Avg.

RBW:1000.000KHZ VBW:0.300KHz SWT:Auto

o @Buvim) Date:02.26.2020
130 130
10 ol
a0 a0
penk 74
E £ J [
o] TR Aot e Attt tkoid|
50 [ O SR S
) 2
10 1
St07970 7340 7%, 7360 700 a7, EOT: G0 W00 won  Too oo 7io0 36 70 7700 D
frequency (r) Freauency Wz}
Site 03CHO2-CA Site. :03CHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBWI000.000KHz VBW:3000000KHz SWT:Auto
) @ouvim) Date:02.26.2020 ) @wuvim) Date:02.26.2020
130 130
o o)
VY\(\/‘
%0 a0
) j £
|
E 1 ) Iy 4 | I —
) 20
1 1
S0z, 40, 760, 7360, za00. 0, T, 28 G0 W00 w00 oo W00 700 m00 06 700, E
Freaquency (WHe) Froquency (MHz)
Site 03CHO2-CA Site :03CHO2-CA
(Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number

: D2-11 of 12



samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 02.26.2020

"'v(m‘f v/ mvvm\
Wy

i i
o MWM

lPEAK_BE 74|

M,

a2 2430, 2440, 2450, 2460, 270,
Frequency (MHz)

Site 03CHO2-CA

Condition  :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

2480,

2490, 250

Left blank

Avg.

Date: 02.26.2020

15
o
L
w /’\A_,J \‘
A i)
r
/“'/l M‘"w& Ao o 54
et miw =
P ‘
w ‘
T T R R
rsqvoney e
site o3cHo2-ca

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

1 D2-12 of 12



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

<Middle Unmodulated>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
1+2 Horizontal Fundamental
1 (dBL ) Date: 02-26-2020 sel (dBuVIm) Date: 02-26-2020
119 0] i
W/
" o
70 d M 70| \W
W bt | dedsmmstdessm st
i 5 N S UOR O PR W
, . \
.ﬂ w |
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
R TOB30008 s T S0 0008 Tty R To00E00Ks Ve S50 300K aar T
Peak
1 (dBuVim) Date: 02-26-2020 rel (dBu ) Date: 02-26-2020
130| 130}
o VN a0
5 = — 5 " e —————
“ o
Site 03CHO2-CA Site :03CHO2-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg.

TEL : 408 9043300

Page Number

: D3-1 of 13



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

1+2 Vertical Fundamental

A (@Buvim) Date:02.26.2020 ol GBuvim) Date: 02262020
130 130]
1
19 110
%0 F %
/ | PEAK 74
7 et 7
N FURURpoTn
5 SOt A
30 30
10 1o
510 7320, 40, 260, Zo0. 2800, 215 00 T30 500 1700 1900 2100 2300 2500 2700, E
Froquency (Wiz) Frequency (Miz)
site 03CH02-CA site :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000000KHz VBW:3000000KHz SWT:Auto
1 (@Buvim) Date:02.26.2020 ol (@Buvim) Date: 02262020
130 13
0 1o .
~
9 AN o0
7 )
A5 54
50 s0f o e | L e S|
1 S R O
30 30
10 10
310 2920, 240, 2360, Z00. 2800, 215 000 00, 00 700 1900 200 2300, 200, 2700, e
Frequency (Wie) Frequency (WHz)
site 03CH02-CA site 03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D3-2 of 13



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Horizontal Fundamenta

) @0uvim) Date:02.26 2020 o @Buvim) Date:02.26.2020
130 130
10 o)
P S Y
a0 o
penx B _ra peak 74|
)

m
= %NM,W Vasssoverscrmntiond

) Y RSN TAF N WIS DSl et

) 30|
10 10]
450 2463.2465.2467.2469.2471.2475.2475.2471 2479.2481 2483 2485 2487, 24802491 2493.2495.2497. 2500 000 300, 1500, 700 1%00. 2100, 2300  2500. 2700, E
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site +03CH02-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 02.26.2020

el (dBuVim) Date: 02.26.2020

4
s A
< o
) 1 K
T~ v B b4l AVG 54
s 1 5
o it o =
S S O B — | ———
(R O N o
) 0
10 1
50 2465 2455 2467 2460 247 24T 2475, 24TT 2470 2481 2483 20053 AT AT 7500 G0 W00 00 W00 W00 700 B0 06 700, 3
Froquency (Wz) Froquency (HHz)
site 03CH02-CA site :03CHO2-CA
Condition : AVG_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto  RBW1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D3-3 of 13



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Vertical

Fundamental

A (@BuVim)

Date: 02.26.2020

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

o —
o
.
-
\u/"""\.
" "
| O
b it S0l s st
. 0
o, o
B — o —
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
— oo o
“
s T ol
70 70|
L. e b bt
50| %w — 50
T it
e oncvorcn e ovonca
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 408 9043300

Page Number : D3-4 of 13



samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

1+2 Horizontal Fundamental

A @Buvim) Date: 02.26.2020

el (dBuVim) Date: 02262020

130

; & ‘
L — m |

A AU T

PEAK 74

]| .

P I SIS S

310 2340, 2360 2380, 2400, 2420, 2840, 2460 2470 000 300,
Frequency (MHz)

500, 1700 1900 2100 2300 2500 2700, T

Froquency (MHz)

site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site :03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 02.26.2020

e aBuvim) Date:02.26.2020
130 10
1o 1
f
a0 \/v/f \ a0
7 N 7
- ~ \ v 54
50 T e 50l ——
30 30
10 1o
= B Gio oo Weoo  woo 1o Zion  Bon oo 20 e
recuency (Mie) Froquency (M)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

Condition = AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D3-5 of 13



samonias. FCC RADIO TEST REPORT Report No

.+ FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

1+2 Horizontal Fundamental

Date: 02.26.2020

| VaYaline

9%0) L

" \NMVWM -

" i

420 2430 2440, 2450, 2460, 270, 2480, 450, 2500
Frequency (Miz)

site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 02.26.2020

pUASE
S

- AVG_BE 54
50l SV s N

a2 2430, 2440, 2450, 2460, 270, 2480, 2490, 2500
Frequency (WHz)

Site 03CHO2-CA

Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number

: D3-6 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Vertical

Fundamental

A (@BuVim)

Date: 02.26.2020

Avg.

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

o1 (@Buvim) Date:02.26.2020
130 130)
1
9 0
9% %0
,
peAk 74
7 |
i J LMWM’WM
et i< gl s son ool
50 S0t A A
3 30
10 10
510 R - O T N TP 2440 250 2470 000 00 500 4700 900 700 700, 200, Z700. £
Froquency (Wiz) Frequency (MHz)
site 03CH02-CA Site :03CHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 02:26.2020 el @BV Date:02.26.2020
130 130
o 10 5
-
9 '/\f\,\/\/ 90|
70 )
St h A5 54
e e — ———" ™~ 50 —
3 30
10 10
310 = 240 2460. 2470 000 00 500 700 900 2100 2300, 200, 2700, E
Frequency (MHz)
site 03CHO2-CA
Site :03CHO2-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL :
AR A A Condition : AV6_54 3m HORN 9120D-HF_01895 VERTICAL

TEL : 408 9043300

Page Number

: D3-7 of 13



samonias. FCC RADIO TEST REPORT Report No

.+ FR200117001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

1+2 Vertical Fundamental

Date: 02.26.2020

420 2430, 240, 2450, 2460, 270, 2480, 2490, 2500
Frequency (Miz)

site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 02.26.2020

s A 1
Vv
.
WMW"M AvG_BE 54|

a2 2430, 240, 2450, 2460, 270, 2480, 2490, 2500
Frequency (Miz)
Site 03CH02-CA
Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number

: D3-8 of 13



samonias. FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Horizontal

Fundamental

Peak

A (@BuVim) Date: 02.26.2020

T

.

Site

310 2340, 2360,

2360, 2400, 2820, 2840, 2450, 2470
Frequency (MHz)
03CH02-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

v I
-

o

70| Il \

tivod N

o

o

o

e e S
Site 03CHO2-CA

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A @Buvim) Date: 02.26.2020

= L Y
N
M
E—
e oacmca
Condition AVG_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) (@Buim)

Date: 02.26.2020
130
1ol
9]
70|
AVG 54
50| e | oo e
30|
10
000 300 1500, 700 1900 2100 2300 2500, 2700, 30
Frequency (MHz)
Site +03CH02-CA

Condition = AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D3-9 of 13



samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 02.26.2020

M/”‘V\/W\

420 2430, 240, 2450, 2460, 270, 2480, 2490, 2500

Frequency (Miz)
03CHO2-CA

tion : PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
e

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

oseor250
9
"
. h\\r\/\/f \,N\
K
P
- \\’ AV BE 54
- e —— |
»
"
T S N T
-
Sre soacHozca
Conditic

fon : AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: D3-10 of 13



samonias. FCC RADIO TEST REPORT

Report No. : FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Vertical

Fundamental

Peak

A (@BuVim)

MMWM

el (dBuVim)

Date: 0226 2020

\ PEAK 74

310 2340, 2360, 0. 2400, 2820,
Frequency (MHz)

03CH02-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

PN SRR ST P L e

L]

300 1500, 700 1e00. 2100,
Frequency (Miz)
:03CHO2-CA

+PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2500 2700, E

Avg.

el (dBuVim)

Date: 0226 2020

AVG 54

) @ouvim)
i
e L
FE R T R T R T
Frodquency (WHa)
03CHO2-CA

Condition  : AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

300 1500, 1700 1900, 2100, 2300,

Frequency (MiHz)
03CHO2-CA

+ AV6_54 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

2500, 2700, ET

TEL : 408 9043300

Page Number

: D3-11 of 13




samonias. FCC RADIO TEST REPORT

Report No

.+ FR200117001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

Peak

Date: 02.26.2020

o o NWK,E[,N
|

420 2430, 2440, 2450, 2460, 210, 2480, 2450, 2500
Froquency (MHz)

Site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

Date: 02.26.2020

4

ZEaEN

4| AvG BE 54
)
10
420 2430, 2840, 250, 2460, 270, 2450, 249, 2500
Frequency (MHz)
Site 03CH02-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: D3-12 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200117001C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 Full (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full LF

1+2

Horizontal

Vertical

QP/
Peak

Date: 03-10-2020

o —1

e " Do
- i
HY

oS00 Ha B

0 100, 2 n 0. 600 700 800,
Frequency (Miz)

site 03CHO2-CA

Condition  : QP 3m BILOG 6111D-LF_50392 HORIZONTAL

RBW:120000KHz VBW:300000KHz SWT:0500sec

ED

1000

Date: 03.10.20:

PP

W e it
. WJT«W

——

ap)

0 100, 200,

Site :03CH02-CA
Condition

300 40 S0 s0o. 700,
Frequency (M)

QP 3m BILOG 6111D-LF_50392 VERTICAL

+ RBW:120.000KHz VBW:300.000KHz SWT:0500sec

S0, 900,

TEL : 408 9043300

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR200117001C

Appendix E. Duty Cycle Plots

Antenna Band Cyl?:lngo %) T(us) | U/T(kHz) S\é?tivr\llg Fac?g:{ dB)
1+2 802.11b for Ant.1 96.28 12600 0.08 100Hz 0.16
1+2 802.11b for Ant.2 96.52 12600 0.08 100Hz 0.15
1+2 802.11g for Ant.1 94.19 1977 0.51 1kHz 0.26
1+2 802.11g for Ant.2 94.05 1975 0.51 1kHz 0.27
1+2 802.11ax HE20 for Ant.1 94.93 5435 0.18 300Hz 0.23
1+2 802.11ax HE20 for Ant.2 96.55 5450 0.18 300Hz 0.15
1+2 802.11ax HE4O0 for Ant.1 94.83 5410 0.18 300Hz 0.23
1+2 802.11ax HE4O0 for Ant.2 95.16 5415 0.18 300Hz 0.22

TEL : 408 9043300 Page Number : E1 of E5



swamranas. FCC RADIO TEST REPORT Report No. : FR200117001C

MIMO <Ant. 1>
802.11b

Spectrum u%x

Ref Level 30.40 dBm Offset 25.10 dB @ RBW 10 MHz
o Att 20dB @ SWT 100 ms & VBW 10 MHz
SGL

@ 1Pk Max

M7[1] 24.35 dBm|
e ™I Gl TS V87 54.2b00 ms
M1[1] 2433 dBm|
14.4600 ms

0 dem

dem

0 dem

0 dem

-30 dem L

-40 dem

-50 dBm

-60 dém

CF 2.412 GHz 1001 pts 10.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 14,86 ms 24,33 dBm |
M2 [ 1 27.56 ms | 24,25 dBm |
M3 27.825 ms 24,27 dBm |
M4 40.4 ms | 24,24 dBm
MS| 40.6 ms | 24,29 dBm
M6 53.2 ms 24.24 dBm
M7 54.2 ms 24.35 dBm

J{ ] (] )

Date: 27.JAN.2020 11:20:44

e

802.11g

Spectrum =

Ref Level 30,00 dBbm Offset 25,10 dB & RBW 10 MHz
s Att 20 dE = SWT 7ms @ VBW 10 MHz
SGL

@ 1Pk Max

I M1[1] 22.69 dBm
T e R T e T WWMNWW

20 dBm 4 : s
! D2[1] 1.68 dB

10 dem 1.97700 ms

0 dBm

-10 dBm

-20 dBm

-30 dem i

-40 dBm

-50 dém

-60 dBm

CF 2.412 GHz 1001 pts 700.0 ps/
Marker
Type | Ref | Trc | X-value ¥-value | Function | Function Result |
M1 1 1.238 ms 22.69 dBm
D2 M1 1 1.977 ms 1.68 dB |
D3 M1 1 2.099 ms -0.02 dB

Tr " Ready L[|

Date: 27.JAN.2020 11:26:37

TEL : 408 9043300 Page Number : E2 of E5



FCC RADIO TEST REPORT

Report No. : FR200117001C

802.11ax HE20

Spectrum

(=)

Ref Level 30,00 dBm
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